€5—66
' 801
L6 Lot

96 00l L0

e —

1884M ¥ 10] SEd 18ayM .8 10} Sped

(T 4

581485, 10] 5L ofwu

$8/48s . 10} St



SA“55 15

NO. PARTS Q'ty .- | NO. PARTS Q'ty
#1 Handle (Lever type) 1 #53 Felt Ring (22x32x4) 1
#2 Valve Bushing 1 #54 Dead Handle 1
#3 Air Inlet Busing - 1 #55 Flat Washer. (8) 1
#4 Fitter 1 #56 Spring Washer (2-8S) 1
#5 Valve Body Connector 1 #57 | Ouster Snep Ring (6) 1
#6 Vaive Body Nut 1 #59 Exhaust Stack 1
#7 Safety Pin 1 #61 Allen Head Screw  (M5x35) 1
#8 Valve Levar 1 #66 | O-Ring 1
C#9 Valve 1 #67 Governor Valve 1
#10 | Roll Pin (3.5x20) 1 #68 Governor Cage 1
#11 Cone spring (10x16x16) 1 #69 Governor Spindle ‘1
#12 | Inner Snap Ring 1 #70 Governor Weight 1
#13 O-Ring 1 | #71 Roll Pin (3x1i8) 1
#14 | O-Ring 2 #72 Adjusting Spacer (12x8xt) 1
#15 | Spring (6x18) 1 #73 Pin(H) (2.5x5) 1
#16 | Valve Body 1 #74 Spacer (12x8.6x1.5) 1
#17 | Valve Body Connector 1 #75 4" series spring (11.5x11) 1
#18 | Valve 1 #76 5" series spring (11.5x12) 1
#19 | Valve Handle 1 #78 Wheel Holder Flange 1
#20 | Valve Bushing 1 #79 | Wheel Guard 1
#21 Valve Body Nut 1 #80 Hexagon Head Bolt (M5x18) 1
#22 | Band 1 #81 Hexagon iwut  {i=Mb) 1
#23 | Filter 1 #82 Spring Washer «2-55) 1
#24 | Pin (H)(3x6) 1 #83 Snap Ring (16x1) 1
#25 Roller Fin  (4x11) 1 #84 Whes=| Spindle (M8x1.25P)(4") 1
#26 | Spring (18x25) 1 |'#85 Wheel Nut Flange (5/8")(4") 1
#27 | Spring (34x20) 1 #86 Hexagon Socket Flange 1
#28 | O-Ring 1 : Hesd Bolt (M8x1.25)
#29 | Caring 1 #87 Inner Snap Ring (IRTW-14) 1
#30 | Rear Plate Spacer 1 #88 Wheel spindle-3/8X24NUF(4") 1
#31 Rear Plate 1 #89 Wheel Nut Flange -3/8X24UNF(4") 1
#32 | Cylider 1 #90 Wheel Holder Flange 1
#33 | Rotor 1 #91 Wheel Guang 1
#34 | Blade 4 #92 Hexagon Head Bolt (M5x18) 1
#35 | Front Plate - 1 #93 Hexagon Nut (1-M5) 1
#36 Dirving Gear * - 1 #94 Spring Washer (2-5S) 1
#37 | Driven Geat 1 #95 Snap Ring (16x1) 1
#38 | Casing Rear Cover” 1 #96 Wheel Springle-M8X1.25P(5") 1
#39 | Casing Front Cover 1 #97 Wheel Nut Flange (7/8") 1
#40 | Heli Sert (M8x1D) 1 #98 Hexagon Socket Flange (5") 1
#41 | Allen Head Plug (1/8") 1 Head Bolt M8X1.25P(5") (M8x18)
#42 | Roll Pin  (3x10) 1 #99 inner Snap Ring (IRTW-14) 1
#43 | Key (3x8) 1 #100 | Wheel Spindle 3/8"X24UNF (5") 1
#44 Spacer (35x31x0.5) 1 #101 | Wheel Nut Flange 3/8"X24 UNF (5") 1
#46 | Adjusting Spacer (35x31xi) 2 #102 | Shanner (19x4x20) 1
#48 | SnapRing (30x1) 1 #103 | Allen Wrench (6mm) 1
#49 | Ball Bearing (606) 1 ' :
#50 | Ball Bearing (629z) 2 #106 | Wheel Holder Flange 1
#51 Ball bearing (6202z) 1 #107 | Wheel Spindle -5/ 8X11UNC (5") 1
#52 | O-Ring 1 #108 | Wheel Nut Flange -5/8"X11UNC (5") 1




